


© ATK America, Inc., 1996
1st Edition:



A T K
MODEL 1996 250 LQ

ENGINE

PAGE 3-4

EXHAUST

PAGE 5-6

FRONT BRAKE

PAGE 7-8
FORK FRAME FUEL TANK

PAGE 9-10 PAGE 11-12 PAGE 13-14

FRONT WHEEL

PAGE 15-16

HANDLEBAR PLASTTC/DECALS RADIATOR

\

PAGE 17-18

SHOCK

Jif
PAGE 19-20 PAGE 21-22

REAR WHEEL SWINGARM

REAR BRAKE

PAGE 23-24

TRIPLE CLAMP

PAGE 25-26 PAGE 27-28 PAGE 29-30 PAGE 31-32

TABLE OF CONTENTS



MODEL 1996 250 LQ
ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 AIRBOX 060200 1 AIRBOX
2 AIR FILTER 060134 1 AIRBOX
3 MUD FLAP 060020 1 AIRBOX
4 AIR BOX BAFFLE 060201 1 AIRBOX
5 BOLT, HEX FLANGE M6 x 12 190011 3 AIRBOX
6 BOLT, HEX FLANGE M6 x 16 190012 2 AIRBOX
7 WASHER M6x 20 190131 2 AIRBOX
8 RIViT, 3/16" w 5/8" HEAD 190029 2 AIRBOX
9 HOSE CLAMP 50 - 70 060104 1 AIRBOX

1



A T K
MODEL 1996 250 LQ



MODEL 1996 250 LQ
ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 LIQUID COOLED 250 KICK START ENGINE 11250LQ 1 ENGINE/CARB
2 CARB, 38mm MIKUNI TMS 060101 1 ENGINE/CARB
3 CARB, EXTENSION BELL 110016 1 ENGINE/CARB

FOR MOUNTTNG HARDWARE SEE FRAME PAGE 11/12

3



A T K
MODEL 1996 250 LQ



A T M *
MODEL 1996 250 LQ

ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 EXHAUST PIPE 120038 1 EXHAUST
2 EXHAUST, SILENCER 120012 1 EXHAUST
3 O-RING. EXHAUST FLANGE 120025 1 EXHAUST
4 RUBBER MOUNT 120027 1 EXHAUST
5 EXHAUST SPRING 120016 2 EXHAUST
6 SCREW. SBHCS M8 x 1.25 x 40 190008 1 EXHAUST
7 BOLT, HEX FLANGE M8 x 1.25 x 16 190027 1 EXHAUST
8 NUT, FUGIM8x 1.25 190118 2 EXHAUST
9 NUT, HEX FLANGE SERATED M6 x 1.0 190028 1 EXHAUST

5



A T K
MODEL 1996 250 LQ



A T M *
MODEL 1996 250 LIQUID COOLED

ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 BRAKE, FRONT MASTER CYLINDER 070024 1 FRONT BRAKE BREMBO

2 BRAKE, FRONT BRAKE LINE 070050 1 FRONT BRAKE BREMBO

3 WASHER HYDRALIC 090064 4 FRONT BRAKE BREMBO

4 SCREW, SHCS M8 x 16 190074 2 FRONT BRAKE BREMBO

5 BRAKE LINE STAY 040007 1 FRONT BRAKE BREMBO

6 BRAKE. BANJO BOLT 090038 2 FRONT BRAKE BREMBO

7 BRAKE, FRONT CALIPER AND MOUNT BREMBO 070074 1 FRONT BRAKE BREMBO

7



A T K
MODEL 1996 250 LQ

8



A T M *
MODEL 1996 250 LQ

ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 FORK, PAIR 250/260 LQ 044103 1 FORK
2 BRAKELLNE STAY 040007 1 FORK
3 BOTTOM FLANGE BOLT 040025 2 FORK
4 COPPER WASHER 040024 2 FORK
5 DUST WIPER 040023 2 FORK
6 FORK SEAL 1096 2 FORK
7 FORK CAP, O-RING 040017 2 FORK
8 FORK CAP 040016 2 FORK
9 BLEED SCREW, O-RLNG 040019 2 FORK
10 BLEED SCREW 040018 2 FORK
11 SET SCREW 040020 2 FORK
12 KNOB 040021 2 FORK
13 DECAL 040022 2 FORK

9



A T K
MODEL 1996 260 LQ

10



MODEL 1996 250 LQ
ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 FRAME, 2TLQ 95 012100 1 FRAME
2 BUFFER PAD, FUEL TANK 010140 1 FRAME
3 FRAME PLUG 010046 2 FRAME
4 SCREW, SHCS M6x45 WR 10 190015 2 FRAME
5 NUT, M8xl.25 WR 12 190018 2 FRAME
6 NUT. M6 NYLOCK 190108 2 FRAME
7 BOLT,M8xl.25x50 WR12 190017 2 FRAME
8 NUT, M10xl.25 FLANGE 190104 FRAME
9 WASHER PLAIN M10 190103 FRAME
10 BOLT, HEXM10xl.25xll0 WR14 190010 FRAME
11 NUT,M8xl.25 WR 12 HEX SERATED 190018 2 FRAME
12 THREADED ROD LOWER ENGINE MOUNT 015080 FRAME
13 WASHER M8xl6 190136 FRAME
14 NUT,M16xl.5 190124 FRAME
15 WASHER M16x30 190123 FRAME
16 SWINGARM PIVOT BOLT 020009 FRAME
17 NUT, M16xl.5 HALF WIDTH 190122 FRAME
18 FOOT PEG, RIGHT 011089 FRAME
19 FOOT PEG. LEFT 011101 FRAME
20 PIN, CLEVIS 5/16"xl 46/64" 190023 2 FRAME
21 WASHER, M8xl6 190136 4 FRAME
22 COTTER PLN l/8"x3/4" 190031 2 FRAME
23 FOOT PEG SPRING, LEFT 015057 1 FRAME
24 FOOT PEG SPRING, RIGHT 015056 1 FRAME
25 HEAD STAY 015078 2 FRAME
26 SCREW, SHCS M8xl.25x45 190003 2 FRAME
27 CHAIN ROLLER 060141 2 FRAME
28 NUT,M10xl.25 NYLOCK 190104 1 FRAME
29 WASHER, M10x20 190103 1 FRAME
30 BOLT,M10xl.25x50 WR14 1 FRAME

11



A T K
MODEL 1996 250 LQ

21 x 24 2 2 2 3

12



A T M *
MODEL 1996 250 LQ

ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 FUEL TANK 060106 1 FUEL TANK
2 FUEL TANK, CAP ACERBIS SMALL 061045 1 FUEL TANK
3 PETCOCK 060060 2 FUEL TANK
4 O-RING, PETCOCK 5-110 060049 2 FUEL TANK
5 SCREW, SHCS M6x 12 190051 4 FUEL TANK
6 FUEL TANK. MOUNT 060110 2 FUEL TANK
7 NYLON "T" 1/4" 061009 1 FUEL TANK
8 SEAT TONGUE BOLT 060011 1 FUEL TANK
9 FUEL TANK GROMMET 060155 2 FUEL TANK
10 FUEL TANK. SPACER MOUNT 061008 2 FUEL TANK
11 FUEL LINE, 1/4" URETHANE 060027 1FT FUEL TANK
12 BOLT. HEX FLANGE M8 x 1.25 x 30 190016 2 FUEL TANK

13



A T K
MODEL 1996 250 LQ

14



MODEL 1996 250 LQ
ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 TIRE, FRONT MICHELIN 90/90x21 MP11 071022 FRONT WHEEL
2 FRONT RIM 070021 FRONT WHEEL
3 FRONT HUB 070104 FRONT WHEEL
4 INTERNAL BEARING SPACER 070003 FRONT WHEEL
5 BEARING, LEFT 070011 FRONT WHEEL
6 BEARING. RIGHT 070013 FRONT WHEEL
7 SEAL, LEFT 070010 FRONT WHEEL
8 SEAL, RIGHT 070014 FRONT WHEEL
9 AXLE SPACER RIGHT 070002 FRONT WHEEL
10 AXLE SPACER LEFT 070040 FRONT WHEEL
11 AXLE, FRONT 070001 FRONT WHEEL
12 DISK. FRONT 070008 FRONT WHEEL
13 SCREW, SFCHCS M6xl6 190057 6 FRONT WHEEL
14 NIPPLE, FRONT EACH 070015 36 FRONT WHEEL
15 SPOKE, FRONT EACH 070017 36 FRONT WHEEL

SPOKE SET w/NIPPLES 070016 1 FRONT WHEEL
16 RIM LOCK, FRONT 070018 1 FRONT WHEEL
17 INNER TUBE, FRONT 070023 1 FRONT WHEEL

15



A T K
MODEL 1996 250 LQ

16



A T M *
MODEL 1996 250 LQ

ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 HANDLEBAR PRO TAPER HONDA LOW BEND 050001 HANDLEBAR
2 CLUTCH LEVER COVER 050009 HANDLEBAR
3 KILL BUTTON, CR STYLE 050006 HANDLEBAR
4 GRIP, LEFT HAND SUNLINE DECROSSER 051004 HANDLEBAR
5 CLUTCH, LEVER ASSEMBLY MAGURA 050008 HANDLEBAR
6 KILL BUTTON EXTENSION 100077 HANDLEBAR
7 GRIP, THROTTLE SUNLINE DECROSSER 051005 HANDLEBAR
8 CLUTCH CABLE 2 STROKE 051315 HANDLEBAR
9 CLUTCH CABLE BOOT 050004 2 HANDLEBAR
10 THROTTLE, MOTION PRO 01-056 051002 HANDLEBAR
11 THROTTLE CABLE MOTION PRO #C060 051003 HANDLEBAR
12 PRO-TAPER MOUNT KIT 050323 HANDLEBAR
13 BOLT, BAR CLAMP 190081 4 HANDLEBAR
14 CLAMP, UPPER (PRO-TAPER) 050022 2 HANDLEBAR
15 CLAMP, LOWER (PRO-TAPER) 050021 2 HANDLEBAR
16 CLUTCH LEVER 050035 HANDLEBAR
17 CLUTCH PERCH 050036 HANDLEBAR
18 ADJUSTER CLUTCH 050038 HANDLEBAR
19 PIVOT BOLT & M6 NUT 050041 HANDLEBAR
20 M6 NUT & PIVOT BOLT 050041 HANDLEBAR
21 SCREW 050033 2 HANDLEBAR
22 PERCH BRACKET 050037 1 HANDLEBAR

17



A T K
MODEL 1996 250 LQ

18



A T M *
MODEL 1996 250 LQ

ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 SIDE PANEL, WGHT WHITE 150009 1 PLASTIC
2 SIDE PANEL, LEFT WHITE 150008 1 PLASTIC
3 WASHER M6x 20 190131 8 PLASTIC
4 FENDER FRONT UFO 061044 1 PLASTIC
5 BOLT, HEX FLANGE M6 x 25 WR 10 190013 4 PLASTIC
6 FORK GUARD ASSEMBLY UFO 041100 1 PLASTIC
7 CABLE GUIDE, FRONT 060046 1 PLASTIC
8 NUMBERPLATE 060065 1 PLASTIC
9 BOLT, HEX FLANGE M6 x 12 190011 1 PLASTIC
10 SCREW, SBHCS M5 x 12 190004 2 PLASTIC
11 BOLT, HEX FLANGE M6 x 16 WR 10 190012 2 PLASTIC
12 DECAL SET 250 LO 060041 1 PLASTIC
13 REAR FENDER 150010 1 PLASTIC
14 SEAT ASSEMBLY P0015 1 PLASTIC
15 NUT, M6 NYLOCK 190108 2 PLASTIC

19



A T K
MODEL 1996 250 LQ 8

14
9

10

20



\Z

miviav>iiZ,£003lul7/£ uAuFt
>ioxviavHXdZ/IZZ0090,,PI\ 3NVHX3tfQ '3NIT T3Qd£1
^oxviovh331006191 x 0T x 9PM 39NVTd X3H XIOH31
mwiavH01030190ut/I I-«9I/II INIPM 'dPMVTO 3S0HIt
^oxviavH1A6VZ3£003I„i7/£ mLvicrorssoH01
miviav}!30F003IOVd"d3ddQa6
^oxviav^P330061"33N3XS Vd NI HSQd NOTAN8
^oxviav^3££0031"S3AQ0T^0IViaVHL
^oxviav^I3S0SI0xaoddQS ̂oxviav̂9
^oxviovh1&9L'9£003I,,9I/c 3S0H9
Hoxviav^3MI0I0,,8/S 'dPMVTO 3S0Hp
'doxviavHI8t7003Idvo^oiviavH£
^oxviavHI0£003IdVO HXIM "dOXViaVH3
^oxviav^II£0031Xd3T dVO o/a\ ^OIViaV>II
AT3PM3SSVAlbraaPMQNXWdNOiidraossaPM3XI

tno5Z966naaop\[
_



A T K
MODEL 1996 250 LQ

22



A T M *
MODEL 1996 250 LIQUID COOLED

ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 BRAKE, REAR CALIPER AND MOUNT BREMBO 090068 1 REAR BRAKE
2 BRAKE, REAR MASTER CYLINDER BREMBO 090067 1 REAR BRAKE
3 BRAKE LINE, REAR 090033 1 REAR BRAKE
4 SCREW, SBHCS M6 x 1 x 16 190056 2 REAR BRAKE
5 BRAKE, BANJO BOLT 090038 2 REAR BRAKE
6 WASHER HYDRALIC 090064 4 REAR BRAKE
7 BRAKE PEDAL LIQUID COOLED 090101 1 REAR BRAKE
8 SPRING, BRAKE PEDAL 090153 1 REAR BRAKE
9 BEARING, BRAKE PEDAL 901026 2 REAR BRAKE
10 SCREW, SBHCS M8x 30 190082 2 REAR BRAKE
11 ROD END, BRAKE PEDAL 090102 1 REAR BRAKE
12 NUT. NYLOCK M8 190117 1 REAR BRAKE

23



A T K
MODEL 1996 250 LQ

24



'

MODEL 1996 250 LQ
ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 SHOCK ASSEMBLY 1996 LQ 031007 1 SHOCK
2 SPRING 4.2 030010 4 SHOCK
3 SEAL, SHOCK EYE 030006 4 SHOCK
4 SHOCK EYE BUSHING 030007 2 SHOCK
5 HEIM BEARING 030008 1 SHOCK
6 WASHER M10 LOCK 190120 1 SHOCK
7 BOLT, HEX MIOxl .25x50 17mm THREAD 190035 2 SHOCK
8 NUT, FLANGE M10xl.25 190104 1 SHOCK
9 WASHER MlOx 190103 1 SHOCK

1 2 5



A T K
MODEL 1996 250 LQ

26



MODEL 1996 250 LQ
ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 WASHER REAR AXLE 1.464x.813 090007 1 REAR WHEEL
2 AXLE, REAR w/THRDD ADJ BLOCK 090013 1 REAR WHEEL
3 AXLE. NUT HEX JAM M20xl.5 190019 1 REAR WHEEL
4 AXLE, REAR NON THRDD ADJ BLOCK 090001 1 REAR WHEEL
5 SPACER RIGHT 090003 r REAR WHEEL
6 SPACER LEFT 090004 i REAR WHEEL
7 BRAKE, REAR ROTOR 090014 i REAR WHEEL
8 SEAL 090010 2 REAR WHEEL
9 INTERNAL BEARING SPACER 090015 1 REAR WHEEL
10 BEARING, REAR WHEEL 090008 3 REAR WHEEL
11 SCREW, SFCHCS M8x30 190083 6 REAR WHEEL
12 SPROCKET. 48T SUZUKI BOLT PATTERN 090034 1 REAR WHEEL
13 NUT. M8FUGI (1.25) 190118 6 REAR WHEEL
14 SCREW, SFCHCS M8x 16 190075 4 REAR WHEEL
15 SPOKE, REAR EACH 090029 36 REAR WHEEL
16 NIPPLE, REAR EACH 090018 36 REAR WHEEL

SPOKE SET w/NLPPLES 090026 1 REAR WHEEL
17 RIM, REAR 090022 1 REAR WHEEL
18 HUB. REAR COMPLETE 090016 1 REAR WHEEL
19 RIM LOCK, REAR 090023 2 REAR WHEEL
20 DRIVE CHAIN 090027 1 REAR WHEEL
21 CHAIN MASTER LINK 090028 1 REAR WHEEL
22 TIRE, REARMICHELIN 120/90x18 MP11 091026 1 REAR WHEEL
23 INNER TUBE, REAR 090024 1 REAR WHEEL
24 WASHER M8xl7 190138 6 REAR WHEEL

27



A T K
MODEL 1996 250 LQ

1 9 ^ , - ^ v

28



MODEL 1996 250LQ
ITEM DESCRIPTION PART NUMBER QTY. ASSEMBLY
1 SWINGARM COMPLETE 021006 1 SWINGARM
2 SWINGARM OUTSIDE SPACER 020003 2 SWINGARM
3 SWINGARM. INSIDE LEFT SPACER 025049 SWINGARM
4 SWINGARM, INSIDE RIGHT SPACER 025050 SWINGARM
5 CHAIN GUIDE COVER 020048 SWINGARM
6 SIDESTAND COMPLETE 95 4T 020065 SWINGARM
7 SPRING SIDESTAND 020069 SWINGARM
8 SCREW, SBHCS M8x30 190082 SWINGARM
9 NUT, NYLOCK M8xl.25 190117 SWINGARM
10 WASHER M8xl6 190136 2 SWINGARM
11 BOLT, HEX M8xl .25x50 FULL THREAD 190009 2 SWINGARM
12 NUT. M8xl.25 12mm HEAD 190116 2 SWINGARM
13 BOLT. HEX FLANGE M6xl.0x40 190014 2 SWINGARM
14 NUT, NYLOCK M6 190108 2 SWINGARM
15 WASHER M6x20 190131 2 SWINGARM
16 CHAIN PAD. UFO #2462 060140 1 SWINGARM
17 RIVET, 3/16" w/5/8" HEAD 190030 2 SWINGARM
18 SWINGARM BEARINGS, 9R-10 020024 4 SWINGARM
19 O-RLNGS 1 3/8" OD x 1/8" THICK 020038 4 SWINGARM
20 CHAIN GUIDE UFO 021037 1 SWINGARM

29



A T K
MODEL 1996 250 LQ

30



ie

dPMVT03TdraX39£I06I9IX8PM TI3HSVAV91
JPMVT0 3TdraX30000613IXC3TX8PM SOHS 'M3H0S91
IPMVTOSTdraX8£00061St7XS3TX8PM SOHS 'MSmOSP\
dPMVTO 3TdRLL330I06I^OOTANOIPM'XQN£\
IPMVTOSTdraX33£006IOZ^XSTXOTPM SOHS mSHOS31
JPMVT03TdraXt7S300S0uadvxo^d) *3hs vm *wa stonvhII
IPMVTOSTdraXt7£30050XaPMPMO^O XNQOPM W3 HV3 3TONVH01
IPMVTOSTdraX3t7300S0C^adVXO^d) *30VdS XNQOPM W3 3TONVH6
dPMVTO HTdrai31100170{6PP9PD ONra33XS 'ONDTVSa8
dPMVTO aTdrax3£100170ONravaa ONraasxs "ivssL
ipmvto aTdrax080It70OT PM3XS dPMVTO 3TdI>LX9
d^MVTO aTdrax6000r0STX03PM XT0ad0XPM3XS^ra0d9
ipmvto aTdraxSlOltt)OT ̂3M0T dPMVTO STdDLXP
ipmvto aTdrax010070H3HSVAV dOX PM3XS 3HOd£
ipmvto aTdrax600IfOXQN PM3XS ONIH33XS3
dPMVTO aTdrax8001f0OT *3ddQ 'dPMVTO 3TdDIXI

AT3PM3SSVAXQnaapMQNxavdNoixdraossaPM3XI

bi05^966naao]A[



A T K
MODEL 1996 250 LQ

3 * ~

32



ATK AMERICA, INC.
1164 West850North, Centerville, Utah 84014 • (801) 298-8288Fax (801) 2990710


